
 
 

 

 

 

 

 

EFFICIENT WATER MANAGEMENT SYSTEM IN PHARMACEUTICAL 

MANUFACTURING PREMISES 

 

 

 

 

 

 

 

 

 

 

 

 

KUGAANESAAN A/L MURTHY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FACULTY OF ENGINEERING 

 

UNIVERSITY OF MALAYA 

KUALA LUMPUR 

 

 

2018 

 

 

 

 

 

 

 

Univ
ers

ity
 of

 M
ala

ya



 
 

 

 

 

 

 

EFFICIENT WATER MANAGEMENT SYSTEM IN PHARMACEUTICAL  

MANUFACTURING PREMISES 

 

 

 

 

 

 

 

 

 

 

 

 

KUGAANESAAN A/L MURTHY 

 

 

 

 

 

 

 

 

 

 

 

RESEARCH PROJECT REPORT SUBMITTED IN PARTIAL FULFILMENT OF 

THE REQUIREMENTS FOR THE DEGREE OF MASTER OF ENGINEERING 

(SAFETY, HEALTH AND ENVIRONMENT) 

 

 

 

FACULTY OF ENGINEERING 
[...]
Oil and Grease NMT 10 mg/L 

pH Between 5.5 – 9.0 

3.4 Data Analysis 

3.4.1 Water balance 

Water balance will be conducted based on the data collected to achieve the objective of this 

study. Usage paterns identified will help the optimization strategy to define the suitable targets 

(McCabe, 2007). For this step the same Excel sheet used in the previous step was utilized. The 

Excel sheet was designed so as to show which readings exceeded the limits and to automatically 

plot graphs and show trends of the data entered (Hunnings, 1996).  

To perform this step, the company’s site piping drawings were checked to identify the water 

piping and the meters’ locations. Then use the meter readings, with consideration to the piping 

strategy, to identify a water balance equation. The investigation was done using an Excel sheet 

Univ
ers

ity
 of

 M
ala

ya



 

23 
 

(Water Balance Conformation Sheet) developed to perform the water balancing after 

identifying the proper equation. The data used was data from the year of 2017 for the daily 

readings of the water consumption was used.  

Each of the areas above is fitted with independent water meters to obtain daily reading and 

tracked in excel sheet for record. This data is used to analyse for any abnormalities which may 

indicate leakages or wastages of water. 

 

Figure 3.4: Water Balance Conformation Sheet 

Figure 3.4 shows example of overall water consumption is compared against individual water 

meter readings to idenitfy any abnormalities and also to confirm the total incoming water is 

equal to the total consumption of water recorded from the individual water meter readings. The 

data collected will then be analysed for any water conservation and energy saving initiative that 

can be implemented within the site in order to achieve efficient water management (Federer, 

1996). Water balance will be conducted based on the data collected. This will involve water 

and energy optimisation in water treatment and waste water treatment processes to achieve the 

objective of this study.  

Univ
ers

ity
 of

 M
ala

ya



 

24 
 

3.4.2 Energy Recovery Device 

From the previous step, it was concluded that the area of improvement to be investigated is the 

Reverse Osmosis plant. The first part of this step was done through researching papers and 

projects that were done to optimize the water usage and the Reverse Osmosis process in general. 

The research was done through access to scientific websites and platforms to figure out the 

different ways possible to accomplish the objectives. 

Using the knowledge gained from the previous steps, each possible improvement 

strategy/project was checked against the specifications and data collected to investigate its 

applicability to the specific water systems on site. Each way that was seen to be applicable was 

further researched to identify the best option within the scope and time frame of the project.  

The option identified as the best taking the different considerations, was adding an Energy 

Recovery Device to the Reverse Osmosis plant to optimize the process by reducing the energy 

consumption. This option was then further researched to come up with enough data and findings 

for this project to be enough for the company to decide on whether to implement it or not.  

3.5 Identification of Solutions 

Solutions for optimisation of water consumption from data analysis will be identified and 

explained further on the savings and efficiency of the processes involved. This will also identify 

any additional initiatives that can be taken besides water optimisation such as energy recovery 

for the processes involved in water consumption and treatment. 

With the previous steps being done and after having the knowledge of the water usages on site, 

the wastages of the water, the possible leakages happening on site and the water piping and 

balance equation- the next step was to offer solutions. This step has two parts to accomplish: 

a. Researching possible solutions. 

Univ
ers

ity
 of

 M
ala

ya



 

25 
 

b. Investigating the solutions applicability 

Reusing and recycling of treated water discharge had been identified as the possible solution to 

optimise water consumption at site. This part will involve data collection of potable water 

consumption at site and the treated water discharge from the wastewater treatment plant to 

obtain the daily average treated water discharged which can be reused and recycled.  

Besides that, method of reusing and recycling of the treated water discharge will be determined 

to optimise water consumption at site as well as achieving efficient water management at site 

as per the objective of this research.  

3.6 Site Tours 

The site tours were used to help in: 

3 Data collection, such as going around the site to collect data from the water meters. 

4 System monitoring, by going around the site and spending time in the RO plant in order 

to monitor the systems so as to gain better understanding on them and thus making the 

project implementation and proposal easier to do and more reliable in terms of the 

outcome. 

5 Applicability investigations, by going around the site to look the systems in discussion 

to make sure that the suggestions are implementable and valid for what’s given. 

3.7 Safety 

Pharmaceutical industry is regarded as highly focusing on safety at workplace. Working at 

height, confined space and hot working environment is common in a typical manufacturing 

plant. The selected premise gives significant importance to safety for its employees. Safety 

induction done by the safety department is compulsory for all the employees which they will 

only be allowed to enter the site once they have completed their safety induction. Contactors 

Univ
ers

ity
 of

 M
ala

ya



 

26 
 

are given safety pass which must be renewed by attending refresher safety briefings every 

year to keep reminding the contractors of how safety is regarded as important aspect of the 

company.  

Third party workers follow as per the employee’s induction plan which includes safety 

induction and periodic refresher trainings on safety by the safety department as well as their 

job hazard is identified initially by risk assessments to ensure the safety of workplace is 

maintained and the workers understand the task performed as well as the associated hazards at 

their workplace. The personal protective equipment (PPE) needs to be strictly adheresd to the 

plant guidelines which is not compromised by the plant. personal protective equipment (PPE) 

include safety shoes, long sleeve safety jacket with luminescence reflector, safety helmet with 

luminescence stripes and safety goggle. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Univ
ers

ity
 of

 M
ala

ya



 

27 
 

CHAPTER 4 : RESULTS AND DISCUSSION 

4.1 Data Collection 

4.1.1 Water Consumption 

Water for the site is obtained from Public Water Supply service provider. The areas that 

consume water on site include toilets, cafeteria, general area (e.g: carpark, building perimeter, 

etc.), laundry, Boiler room, Wastewater Treatment Plant and Production area. Most of the areas 

are individually metered to monitor the water usage which is used to record in Daily Water 

Tracking Sheet and compared against the target values. The set limits for these areas are as 

follows obtained from the Water Balance Conformation Sheet: 

Table 4.1: Limits of Water Consumption for Water Usage according to Areas 

AREA TARGET (in 𝑚3) 

Toilets and cafeteria 25 

Reverse Osmosis plant 30 

Production 5 

Total 60 

Total daily target for water consumption will be 60 m3/day. 

4.1.2 Water Treatment System 

The basic system involved in the Reverse Osmosis system are:  

 

Figure 4.1: Basic Treatment process flow of Reverse Osmosis System at site 

 

 

Pre-Treatment

Loop
Treatment Loop Distribution Loop

Univ
ers

ity
 of

 M
ala

ya



 

28 
 

Overall system consist of the following subsystems:  

 

 

 

Figure 4.2: Overall System in Reverse Osmosis Plant 

4.1.2.1 System Description 

The feed water is subjected to various filtration in order to acquire the intended water quality 

which will be supplied to the Reverse Osmosis membrane i.e. to supply the Generation Loop. 

The entire system is controlled via a centralized PLC system which shall operate to cater daily 

operation control, monitoring, maintenance (automated backwashing) and alert system. Every 

single component of the system is backwashed automatically at defined intervals depending on 

the water quality being fed into the system and final output water quality. The first level is the 

Sand Filter which is the Multimedia Filter that acts to remove large particulates thereby 

reducing turbidity. This system will be backwashed automatically on regular basis. The next 

level is the cartridge pre-filter to eliminate micron level particulates but mainly it functions as 

a protector to the next section of pre-treatment. The softener equipped with double unit is the 

Sand Filter

Filtration

Softener

Activated 
Carbon Filter

1st Stage 
Reverse 
Osmosis 

Membrane

2nd Stage 
Reverse 
Osmosis 

Membrane

Filtration

Ultraviolet 
Treatment

Storage Tank

Point of Use

Pre-Treatment Loop Treatment Loop Distribution Loop 

Univ
ers

ity
 of

 M
ala

ya



 

29 
 

next level of treatment where it removes divalent and trivalent ions and replaces them with 

sodium. The reduction hardness level not only reduces the selected 'hard' ions but also protects 

the Reverse Osmosis membranes. This is followed by the Activated Carbon Filter which mainly 

acts as chlorine removal mechanism. The final stage of the pre-treatment section is the 

membrane protective cartridge filter. The water flows through this system to generation loop to 

produce Purified Water. 

The pre-treated water is then subjected to the Reverse Osmosis system in order to acquire the 

intended water quality which will be used for production i.e. the desired final output water 

quality. The pre-treated water is stored in an intermediate storage tank and the water will then 

be subjected to Dual Pass Reverse Osmosis purification via high-pressured pump. Prior to this 

the pH level is adjusted by a Sodium Hydroxide Dosing unit, which will correct the pH. Only 

water with the desired pH level will be allowed to pass this section. The water, which is 

subjected to reverse osmosis treatment, will circulate until the desired water quality with 

intended water quality for second pass, is achieved. The same type of treatment will affect the 

water at the second pass reverse osmosis unit via a high-pressure pump. The latter pump is 

configured to apply higher pressure than the former (pump for 1st pass). Upon this, the water 

will go through a series of extra protection via a cartridge filter and finally through a UV light 

for disinfection of susceptible organisms. The water beyond this level is deemed to be 

equivalent or better than the intended water quality and thereby the water will be supplied to 

the distribution loop. 

The purified water quality which is supplied by the generation / purification loop, is collected 

in a storage tank. From here, the purified water is circulated within the distribution loop by a 

high-pressure pump. 

Univ
ers

ity
 of

 M
ala

ya



 

30 
 

The purified water is circulated continuously within the distribution loop at low temperature 

and this temperature is maintained heat exchanger mounted adjacent to the return of the storage 

tank. 

4.1.3 Wastewater Treatment Plant 

Wastewater Treatment Plant at selected premise runs on Conventional Activated Sludge system 

which is Biological Process (GladyJr, 2011). Sources of waste water entering the treatment 

plant including production waste, kitchen waste, toilet waste, Reverse Osmosis Reject Water 

and Boiler Blowdown Water. An interceptor sump is present to collect production and kitchen 

waste prior to discharging into Pump Sump. Waste water will be transfered from Pump Sump 

into Equalization Tank. The water rejected from the Reverse Osmosis system is then collected 

at Reverse Osmosis Reject Sump which will be directed to Equilization Tank. Boiler Blowdown 

Water will be discharged into Equilization Tank directly.  

Upon entering the Equilization Tank, the wastewater will allowed to homogenise by blower 

blowing air into the equilization tank. The wastewater will be transfered to Neutralization Sump 

at 9m3/hr through a totalizer flow meter. pH will be regulated in the Neutralization Sump 

through a Sodium Hydroxide (Caustic) dosing system to maintain pH between 5.5 to 9.0. 

Wastewater will overflow into Aeration Tank which is controlled by Blower to maintain 

Dissolved Oxygen level in between 2.0 to 4.0 mg/l. Wastewater will overflow to Clarifier Tank 

1 and 2 to promote settlement of sludge contained in wastewater.  

Wastewater will be transfered to the subsequent Final Discharge Monitoring Tank through 

gravity flow. Treated wastewater will discharge into drain through the outlet pipe located at the 

top part of the tank after going through another flow sensor to collect flow rate and quantity of 

discharged water. The discharge is continuous. 

Univ
ers

ity
 of

 M
ala

ya



 

31 
 

 

Figure 4. 3: Wastewater Treatment Plant Process Flow Diagram 

Average of daily discharge of treated water is approximately 50 m3/day. This is obtained from 

the daily monitoring sheet that is being recorded at Wastewater Water  Tretment Plant.  

4.2 Data Analysis 

4.2.1 Energy Conservation 

The Reverse Osmosis plant on the site is a dual pass plant. Meaning that the water goes through 

two membranes and thus it is subjected to the Reverse Osmosis process twice. The feed water 

is kept in a break tank first. From the tank the water goes to the first stage Reverse Osmosis 

process. The reject of the first Reverse Osmosis stage is disposed and the permeate goes to the 

second Reverse Osmosis process. As the second Reverse Osmosis reject is better in quality than 

the feed water to the first Reverse Osmosis, it is not disposed but rather circulated back to the 

break tank and added to the feed water. The process is outlined in Figure below: 

 

 

 

Interceptor 
Tank

Pump Sump

Equilization 
Tank

Neutralisation 
Tank

Aeration Tank

Clarifier Tank
Final Discharge 

Monitoring 
Tank

Univ
ers

ity
 of

 M
ala

ya



 

32 
 

 

 

 

 

Figure 4.4: RO Reject Cycles 

Energy Recovery Devices are used to recover the energy losses that a system incurs and reuse 

that energy to minimize the losses. Disposed have many types and designs depending on the 

type of energy lost as well as the desired type of energy to recover, and thus they might carry 

out energy conversions. 

In the case of the reverse Osmosis plant, one of the energy losses is the kinetic energy resembled 

in the pressurized reject of the process. This energy can be converted to electrical energy that 

feeds the plant or it can be utilised through a pressure exchanger to be reused to pressure the 

feed water and thus reducing the high-pressure pump work. The second choice is the one chosen 

for this project. 

Energy Recovery Devices are employed in almost all the Seawater Reverse Osmosis Plants. 

This is due to two factors. First, Seawater Reverse Osmosis plants have a high pressure 

compared to the brackish water reverse osmosis plants. This is because of the high salinity in 

seawater compared to brackish water which puts a higher specification on the required osmotic 

pressure to overcome the natural flow direction. Another reason is that Seawater Reverse 

Osmosis plants’ membranes have a lower permeate recovery rates than brackish water reverse 

Break 
Tank

High 
Pressure 

Pump

1st Stage 
Reverse 
Osmosis 

Membrane

High 
Pressure 

Pump

2nd Stage 
Reverse 
Osmosis 

Membrane

 

 
Reject 

Disposed 

Reject Recycled 

Univ
ers

ity
 of

 M
ala

ya



 

33 
 

osmosis plants, this means that the amount of reject is relatively huge and, and with reject 

having high pressure, the pressure losses are considered more significant. 

The Reverse Osmosis plant on the site is considered a brackish water reverse osmosis plant as 

the feed water is not seawater and does not have high salinity rates. The recovery rates of the 

plant and its hydraulic specifications required for the investigation of adding an Energy 

Recovery Device are as shown in table below. 

Table 4.2: Hydraulic Characteristics of the RO Plant. 

Parameter Unit Specification 

Feed water flow rate 𝑚3/ℎ 12 

Feed water pressure 𝑏𝑎𝑟 4 

Pre-filter flow rate 𝑚3/ℎ 10 

Softener flow rate 𝑚3/ℎ 7 

1st stage feed flow rate 𝑚3/ℎ 3.5 

1st stage pressure 𝑏𝑎𝑟 15 

1st stage recovery − 75% 

1st stage product flow rate 𝑚3/ℎ 2.5 

2nd stage feed flow rate 𝑚3/ℎ 2.5 

2nd stage pressure 𝑏𝑎𝑟 12 

2nd stage recovery − 80% 

2nd stage product flow rate 𝑚3/ℎ 2 

 

The Energy Recovery Device that is to be used is a rotary pressure exchanger, refer Figure 2.1. 

Pressure exchangers are used to transfer pressure energy from a high-pressure fluid stream to a 

low-pressure fluid stream. 

Univ
ers

ity
 of

 M
ala

ya



 

34 
 

Pressure exchangers of the rotary type are cylindrical rotor, with inside ducts for the fluids to 

go through. These ducts are parallel to the device’s rotational axis. As the high-pressure stream 

goes inside the device, the rotor spins inside of a sleeve that connects two closed ends. The high 

pressure is then transferred to the low-pressure feed water leaving the consumed reject with no 

energy, in exchange, the low-pressure feed water transfers its low pressure to that consumed 

reject stream, disposing it with a low-pressure. This exchange is done through the rotary 

movement of the middle sleeve that keeps exchanging the two levels of the streams. The new 

feed water then goes to enter the Reverse Osmosis process. 

During the pressure exchange process the two streams are separated by a barrier. This barrier 

is either a mix of the two streams (no actual barrier) or another fluid that does not mix with any 

of the two streams. The reason for making it a fluid is to keep the exchanger efficiency at 

maximum. If the barrier is to be made as a solid it will have higher resistance in terms of mass 

and friction which will consume a lot of the pressure transferred if not all. 

After adding the above Pressure Exchanger, the reject water stream from the first stage Reverse 

Osmosis will now go first through the pressure exchanger instead of being immediately 

disposed of. The pressure exchanger will transfer the pressure energy to the feed water being 

supplied to it. After this that feed water will go to join up with the water being supplied to the 

first stage Reverse osmosis. There are two things to note here; the first thing is that the feed 

water existing the pressure exchanger will go through a circulation pump first before joining 

the rest of the feed water to the first Reverse osmosis. This circulation pump is used to make 

up for the losses due to the slight pressure drops in the Reverse osmosis membrane and the 

pressure exchanger as well as for the piping friction losses. 

This was the water will be at the same desired pressure to enter the Reverse osmosis membrane. 

The second thing is that this water does not go through the high-pressure pump but rather joins 

Univ
ers

ity
 of

 M
ala

ya



 

35 
 

the water exiting the high-pressure pump. Clearly, this is no point of the whole new system 

addition if all the water circulates back through the high-pressure pump, and of course the water 

exiting the pressure exchanger will not need the pressure from the high-pressure pump anyway. 

The kWh savings were calculated as follows: 

The first stage reject flow rate was calculated as follows: 